DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Test Report

Project Information

Profile: | 24C0966R EUT: | Mobile Computer
Mode: | Mode6:Transmit at 5775MHz by 802.11ac(80Mhz) Voltage: | By Battery
Environment: | Temp: 25°C; Humi:60% Enginee | Yu Liu
Test Standard: | FCC PART 15 E
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Suspected Data List
NO e Reading Level Factor Limit Margin Det Pol Verdi
[MLZ] [dBuV] [dBuV/m] [dB/m] [dBuV/m] [dB] ct
1 11550.00 36.22 44.83 8.61 74.00 29.17 PK Vertic | PASS
2 11550.00 27.13 35.74 8.61 54.00 18.26 AV Vertic | PASS
3 17325.00 32.10 47.97 15.87 68.30 20.33 PK Vertic | PASS
4 17325.00 23.45 39.32 15.87 - - AV Vertic NA
Note:

1.Level=Reading+Factor .
2. Margin=Limit-Level.

3. The test frequency range, 9kHz~30MHz, worst case are at least 20dB below the limits, therefore no data appear in
the report.
4. The test frequency range, 18GHz~40GHz test result on peak is lower than average limit, all is the noise base,
therefore no data appear in the report.
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D DEKRA

The worst case of Radiated Emission below 1GHz:

Profile: 24C0966R

‘ Page No.: 7

Engineer: Yu Liu

Site: AC2

Time: 2025/03/03 - 18:56

Limit: FCC_Part 15.209

Margin: 0

Probe: CBL6112D_27613(30-1000MHz)

Polarity: Horizontal

EUT: Mobile Computer

Power: By Battery

Note: mode 4:Transmit at 5180MHz by 802.11a
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: Frequsncy(MHiz) :
No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 31.091 27.948 3.592 -12.052 40.000 24.357 QP
2 40.791 23.097 3.943 -16.903 40.000 19.154 QP
3 121.423 22.665 3.339 -20.835 43.500 19.326 QP
4 151.250 21.072 3.711 -22.428 43.500 17.361 QP
5 329.245 25.061 3.600 -20.939 46.000 21.461 QP
6 696.754 31.606 3.876 -14.394 46.000 27.730 QP

Report no.: 24C0966R-RF-US-PO9V01

Page 168/ 393



DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

D DEKRA

Profile: 24C0966R

Page No.: 8

Engineer: Yu Liu

Site:

AC2

Time: 2025/03/03 - 19:01

Limit: FCC_Part 15.209

Margin: 0

Probe: CBL6112D_27613(30-1000MHz)

Polarity: Vertical

EUT: Mobile Computer

Power: By Battery

Note: mode 4:Transmit at 5180MHz by 802.11a
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No | Mark Frequency Measure Level Reading Level Over Limit Limit Factor Type
(MHz) (dBuV/m) (dBuV) (dB) (dBuV/m) (dB)
1 * 32.061 28.553 4.620 -11.447 40.000 23.933 QP
2 41.761 22.225 3.581 -17.775 40.000 18.644 QP
3 97.779 23.062 5.478 -20.438 43.500 17.585 QP
4 130.759 21.860 2.888 -21.640 43.500 18.973 QP
5 260.133 24.186 3.327 -21.814 46.000 20.860 QP
6 579.263 30.330 3.183 -15.670 46.000 27.147 QP
Note:

1."*" means this data is the worst emission level.
2. Measurement Level = Reading Level + Factor(Probe+Cable-Amp).
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Appendix C: Emission bandwidth and occupied bandwidth

Emission Bandwidth :

26db EBW _ .
TestMode Antenna Frequency[MHz] [MHz] FL[MHZ] FH[MHZz] Limit{MHz] Verdict
11A Antl 5180 20.240 5169.760 5190.000 N/A PASS
11A Antl 5200 19.880 5190.200 5210.080 N/A PASS
11A Antl 5240 19.760 5230.120 5249.880 N/A PASS
11A Antl 5260 19.760 5250.120 5269.880 N/A PASS
11A Antl 5280 19.640 5270.120 5289.760 N/A PASS
11A Antl 5320 20.000 5310.080 5330.080 N/A PASS
11A Antl 5500 19.840 5490.120 5509.960 N/A PASS
11A Antl 5580 19.880 5570.120 5590.000 N/A PASS
11A Antl 5700 19.880 5690.000 5709.880 N/A PASS
11A Antl 5745 19.600 5735.240 5754.840 N/A PASS
11A Antl 5785 19.720 5775.120 5794.840 N/A PASS
11A Antl 5825 19.840 5815.120 5834.960 N/A PASS
11N20SISO Antl 5180 20.880 5169.200 5190.080 N/A PASS
11N20SISO Antl 5200 20.160 5189.960 5210.120 N/A PASS
11N20SISO Antl 5240 20.000 5230.040 5250.040 N/A PASS
11N20SISO Antl 5260 19.920 5250.000 5269.920 N/A PASS
11N20SISO Antl 5280 20.240 5269.880 5290.120 N/A PASS
11N20SISO Antl 5320 20.120 5309.840 5329.960 N/A PASS
11N20SISO Antl 5500 20.080 5490.040 5510.120 N/A PASS
11N20SISO Antl 5580 20.240 5569.880 5590.120 N/A PASS
11N20SISO Antl 5700 21.640 5688.320 5709.960 N/A PASS
11N20SISO Antl 5745 21.600 5733.360 5754.960 N/A PASS
11N20SISO Antl 5785 21.720 5773.400 5795.120 N/A PASS
11N20SISO Antl 5825 20.680 5814.400 5835.080 N/A PASS
11N40SISO Antl 5190 39.600 5170.320 5209.920 N/A PASS
11N40SISO Antl 5230 40.640 5209.760 5250.400 N/A PASS
11N40SISO Antl 5270 39.840 5250.080 5289.920 N/A PASS
11N40SISO Antl 5310 39.840 5290.080 5329.920 N/A PASS
11N40SISO Antl 5510 40.080 5489.920 5530.000 N/A PASS
11N40SISO Antl 5590 40.320 5569.760 5610.080 N/A PASS
11N40SISO Antl 5670 40.240 5649.920 5690.160 N/A PASS
11N40SISO Antl 5755 40.480 5734.600 5775.080 N/A PASS
11N40SISO Antl 5795 40.960 5774.440 5815.400 N/A PASS
11AC20SISO Antl 5180 19.960 5170.040 5190.000 N/A PASS
11AC20SISO Antl 5200 20.160 5190.000 5210.160 N/A PASS
11AC20SISO Antl 5240 20.560 5229.680 5250.240 N/A PASS
11AC20SISO Antl 5260 20.200 5249.880 5270.080 N/A PASS
11AC20SISO Antl 5280 20.320 5269.880 5290.200 N/A PASS
11AC20SISO Antl 5320 20.200 5309.920 5330.120 N/A PASS
11AC20SISO Antl 5500 20.120 5489.960 5510.080 N/A PASS
11AC20SISO Antl 5580 20.120 5569.920 5590.040 N/A PASS
11AC20SISO Antl 5700 20.120 5689.920 5710.040 N/A PASS
11AC20SISO Antl 5745 20.520 5734.720 5755.240 N/A PASS
11AC20SISO Antl 5785 20.360 5774.880 5795.240 N/A PASS
11AC20SISO Antl 5825 20.680 5814.680 5835.360 N/A PASS
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11AC40SISO Antl 5190 40.080 5170.000 5210.080 N/A PASS
11AC40SISO Antl 5230 40.400 5209.840 5250.240 N/A PASS
11AC40SISO Antl 5270 40.480 5249.760 5290.240 N/A PASS
11AC40SISO Antl 5310 40.240 5290.000 5330.240 N/A PASS
11AC40SISO Antl 5510 40.400 5489.840 5530.240 N/A PASS
11AC40SISO Antl 5590 40.000 5570.160 5610.160 N/A PASS
11AC40SISO Antl 5670 40.000 5649.920 5689.920 N/A PASS
11AC40SISO Antl 5755 40.320 5734.680 5775.000 N/A PASS
11AC40SISO Antl 5795 40.240 5774.840 5815.080 N/A PASS
11AC80SISO Antl 5210 80.480 5170.000 5250.480 N/A PASS
11AC80SISO Antl 5290 80.320 5249.840 5330.160 N/A PASS
11AC80SISO Antl 5530 80.960 5489.680 5570.640 N/A PASS
11AC80SISO Antl 5610 81.280 5569.520 5650.800 N/A PASS
11AC80SISO Antl 5775 80.480 5734.840 5815.320 N/A PASS

Keysight Spectrum Analyzer - Swept SA
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.200000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |12:50:56 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm
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I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.240000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100
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Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5230 12 GHz ETY 58? Bm [ [ 00000
5.24162 GHz 7.323 dBm
19.76 MHz| (A 0.172dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.240000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
5.260000000 GHz

CF Step
4.000000 MHz

11A-Ant1-5240

Report no.: 24C0966R-RF-US-P0O9V01

Page 172/ 393




DEKRA Testing and Certification (Suzhou) Co., Ltd.
No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China
TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.260000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [12:57:01 AMFeb 25, 2025

IFGain:Low

AMkr3 19.76 MHz

Ref Offset 2.5 dB 1.026 dB

Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)
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I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.280000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[12:58:05 AMFeb 25, 2025
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Span 40.00 MHz
Sweep 1.000 ms (1001 pts)
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.320000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [12:59:13 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)
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I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.500000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:00:20 AM Feb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.580000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |01:05:10 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)
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I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.700000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.745000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| | 01:08:02 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz
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I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.785000000 GHz
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#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.825000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100
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I(eyslght Spectrum Analyzer - Swept SA
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Center Freq 5.180000000 GHz
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#Atten: 30 dB
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.200000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |01:17:59 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
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MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5 189 96 GHz 8. 694 dBm| [ 0|
Pl N [1]F| 5201 28 GHz 778dBm| [ [ ]
3 mH [(A) 0977 dB]

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.200000000 GHz

StartFreq
5.180000000 GHz

Stop Freq

5.220000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5200

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.240000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:19:04 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5230 04 GHz ETY 531 Bm [ [ 00000
524124 GHz 7.401 dBm
20,00 MHz[(A 0.111dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.240000000 GHz

StartFreq
5.220000000 GHz

Stop Freq
5.260000000 GHz

CF Step
4.000000 MHz

11N20SISO-Ant1-5240
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.260000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [01:21:17 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5250 00 GHz 19, 511 dBm| [ ]
Pl N [1]F| 526124 GHz 7014dBm[ [ T ]
3 mH [(A)  0.127 dB]

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.260000000 GHz

StartFreq
5.240000000 GHz

Stop Freq

5.280000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5260

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.280000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:25:07 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5.269 88 GHz -21 528 Bm [ [ 00000
527876 GHz 6.616 dBm
20.24 MHz[(A 1.665 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.280000000 GHz

StartFreq
5.260000000 GHz

Stop Freq
5.300000000 GHz

CF Step
4.000000 MHz

11N20SISO-Ant1-5280
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.320000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [01:26:33 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5 300 84 GHz 22253 dBm| [ 0|
Pl N [1]F| 5.320 88 GHz 6700dBm[ [ T ]
3 EIIH A] 2.054 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.320000000 GHz

StartFreq
5.300000000 GHz

Stop Freq

5.340000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5320

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.500000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:27:46 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5490 04 GHz ETY 542 Bm [ [ 00000
5.498 66 GHz 6.527 dBm
20,08 MHz[(A -0.896 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.500000000 GHz

StartFreq
5.480000000 GHz

Stop Freq
5.520000000 GHz

CF Step
4.000000 MHz

11N20SISO-Ant1-5500
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.580000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |01:29:00 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

10 cBidiv
Log

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5 569 88 GHz 20 409 dBm| [ 0|
Pl N [1]F| 558124 GHz 6917dBm[ [ T ]
3 EIIH 20.24 MHz[(A] 1.203 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.580000000 GHz

StartFreq
5.560000000 GHz

Stop Freq
5.600000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5580

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.700000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:31:16 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5 688 32 GHz -22. 107 Bm [ [ 00000
5.701 28 GHz 7.484 dBm
A 3.145 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.700000000 GHz

StartFreq
5.680000000 GHz

Stop Freq
5.720000000 GHz

CF Step
4.000000 MHz

11N20SISO-Ant1-5700
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.745000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |01:32:25 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1[f] 19 4us dBm| [ |
Pl N [1]F| 5.745 80 GHz 7401dBm[ [ T ]
3 EIIH A] 0.639 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.745000000 GHz

StartFreq
5.725000000 GHz

Stop Freq

5.765000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5745

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.785000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:33:47 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5 773 40 GHz -20. 139 Bm [ [ 00000
5.787 62 GHz 6.578 dBm
21.72 MHz[(A -0.462 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.785000000 GHz

StartFreq
5.765000000 GHz

Stop Freq
5.805000000 GHz

CF Step
4.000000 MHz

11N20SISO-Ant1-5785
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s Keysight Spectrum Analyzer - Swept SA ‘E”El@
R RF 500 AC | SENSE:INT| ALIGN AUTO ‘Dl :35:02 AMFeb 25, 2025
Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 25 dB
1LO dBidiv._ Ref 20.00 dBm
9

Center Freq
5.825000000 GHz

StartFreq
5.805000000 GHz

Stop Freq
5.845000000 GHz

Span 40.00 MHz CF Step
#VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1]F] 5 814 40 GHz 20204 dBm| [ 0|
Pl N [1]F| 5.826 20 GHz 7360dBm| [ T ]
3 mH 20.68 MHz[(A) 0774 dB|

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11N20SISO-Ant1-5825

I(eyslght Spectrum Analyzer - Swept SA
RF 50Q AC | SENSE:INT| | ALIGN AUTO [01:36:36 AMFeb 25, 2025
Center Freq 5.190000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.190000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5.230000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [ 1] | 5 170 32 GHz -18 935 dBml [ [ 000000
[ f] 5.194 80 GHz 7458dBm| |
A 39.60 MHz|(A] 0.117 dB
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e Keysight Spectrum Analyzer - Swept SA ‘inilg

R RF 500 AC | SENSE:INT| ALIGN AUTO ‘Dl :38:23 AMFeb 25, 2025
Center Freq 5.230000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 25 dB
Ref 20.00 dBm

Center Freq
5.230000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
5.270000000 GHz

Span 80.00 MHz CF Step
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1]F] 5209 76 GHz 21 88? dBm| [ 0|
Pl N [1]F| 5234 64 GHz 5874dBm| [ T ]
3 EIIH 40.64 MHz/[(A] 0.059 dB

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11N40SISO-Ant1-5230

I(eyslght Spectrum Analyzer - Swept SA
RF 50Q AC | SENSE:INT| | ALIGN AUTO [01:39:34 AMFeb 25, 2025
Center Freq 5.270000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.270000000 GHz

StartFreq

-
MIWMIWWW--- - s i
: _---------

Stop Freq
5.310000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [ 1] | 5250 08 GHz ETY 598 dBml [ [ 000000
[ f] 5.268 72 GHz 7098dBm| |
A 39.84 MHz|(A] 0.282 dB
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.310000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT] | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[01:40:42 AM Feh 25,2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

10 dBidiv
[ g

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5290 08 GHz 19, 957 dBm| [ 0|
Pl N [1]F| 5312 64 GHz 6384dBm[ [ T ]
39.84 MHz|(A] 0.001 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

2|

o ]l& )

Auto Tune

Center Freq
5.310000000 GHz

StartFreq
5.270000000 GHz

Stop Freq
5.350000000 GHz

CF Step
8.000000 MHz

Freq Offset
0 Hz

11N40SISO-Ant1-5310

I(eyslght Spectrum Analyzer - Swept SA

RF 50Q AC | SENSE:INT|

Center Freq 5.510000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|Hold: 100/100

[01:41:51 AMFeb 25, 2025
TRACE

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

N A R .
S R Wy SN
--l--

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5489 92 GHz 21.278 Bm [ [ 00000
| 651104 GHz] 5.613 dBm
A 40,08 MHz[(A 0.656 dB

N

= oW~

.

=

Center Freq
5.510000000 GHz

StartFreq
5.470000000 GHz

Stop Freq
5.550000000 GHz

CF Step
8.000000 MHz

11N40SISO-Ant1-5510
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s Keysight Spectrum Analyzer - Swept SA ‘E”El@
i P 500 AC | [ sense:nT] [ ALIGN AUTO [ 01:43:14 AMFeb 25, 2025
Center Freq 5.590000000 GHz . #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 25 dB
Ref 20.00 dBm

Center Freq
5.590000000 GHz

5.550000000 GHz

] ‘
L O N S i

Y

Stop Freq
5.630000000 GHz

Span 80.00 MHz CF Step
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
i N [1[f] 556076GHz|  -21312dBm| | |
Pl N [1]F| 5501 44 GHz 5938dBm| [ T ]
3 EIIH A] 0.483 dB

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11N40SISO-Ant1-5590

s Keysight Spectrum Analyzer - Swept SA
R RF 500 AC | SENSE:INT| | ALIGN AUTO | D1:44:19 AMFeb 25, 2025
Center Freq 5.670000000 GHz ) #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

AMkr3 40.24 MHz
Ref Offset 2.5 dB
10 dBidiv R:f zg.eou dBm -0.091 dB

Center Freq
5.670000000 GHz

StartFreq
5.630000000 GHz

Stop Freq
5.710000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR, MODE TRC| SCL X i FUNCTION FUNCTION WIDTH FUNCTION VALUE =
N [1]f] 5.649 92 GHz 19891dBm| [ 0 0000000 |
2 NEERER 5.668 56 GHz 6418dBm| |

A 40.24 MHz/[(A -0.091dB
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s Keysight Spectrum Analyzer - Swept SA ‘E”El@
R RF 500 AC | SENSE:INT| ALIGN AUTO ‘Dl :52:18 AMFeb 25, 2025
Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 25 dB AMkr3 40.48 MHz

1LOngd|v Ref 20.00 dBm -0.321 dB

Center Freq
5.755000000 GHz

I
MMMFWH’MM’.---- mmmn kbl

5.715000000 GHz

Stop Freq
5.795000000 GHz

Span 80.00 MHz CF Step
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1]F] 5 734 60 GHz -20. 098 dBm| [ 0|
Pl N [1]F| 5.756 36 GHz 6138dBm| [ [ ]
3 mH 4048 MHz[(A)  -0.321 dB|

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11N40SISO-Ant1-5755

I(eyslght Spectrum Analyzer - Swept SA
RF 50Q AC | SENSE:INT| | ALIGN AUTO [01:54:08 AMFeb 25, 2025

Center Freq 5.795000000 GHz #Avg Type: RMS

PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.795000000 GHz

StartFreq
5.755000000 GHz

Stop Freq
5.835000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR MODE TRC| SCL| FUNCTION FUNCTION WIDTH FUNCTION VALUE -
i N [ 1] | 5 774 44 GHz -23. 592 dBml [ [ 000000
| f | 5.793 32 GHz 6498dBm| |

A 40.96 MHz| (A 3.920 dB
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.180000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |01:59:07 AMFeb 25, 2025

IFGain:Low

AMkr3 19.96 MHz

Ref Offset 2.5 dB -1.661 dB

Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5170 04 GHz 8. 711 dBm| [ 0|
Pl N [1]F| 518124 GHz 7413dBm[ [ T ]
3 EIIH 19.96 MHz[(A -1.661 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.180000000 GHz

StartFreq
5.160000000 GHz

Stop Freq

5.200000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11AC20SISO-Ant1-5180

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.200000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:06:45 AM Feb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5 190 00 GHz ETY 571 Bm [ [ 00000
5.200 44 GHz 6.882 dBm
A 0.270 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.200000000 GHz

StartFreq
5.180000000 GHz

Stop Freq
§.220000000 GHz

CF Step
4.000000 MHz

11AC20SISO-Ant1-5200
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.240000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [02:14:17 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5229 68 GHz -20. 054 dBm| [ ]
Pl N [1]F| 5238 96 GHz 7006dBm| [ [ ]
3 mH [(A)  0.285dB]

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5.220000000 GHz

Stop Freq

5.260000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11AC20SISO-Ant1-5240

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.260000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:15:32 AMFeb 25, 2025

IFGain:Low

AMkr3 20.20 MHz

Ref Offset 2.5 dB -0.998 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5249 88 GHz ETY 824 Bm [ [ 00000
5.26124 GHz 6.719 dBm
20.20 MHz[ (A -0.998 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.260000000 GHz

StartFreq
5.240000000 GHz

Stop Freq
5.280000000 GHz

CF Step
4.000000 MHz

11AC20SISO-Ant1-5260
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.280000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [02:17:18 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5.269 88 GHz 19, auu dBm| [ ]
Pl N [1]F| 5282 52 GHz 6243dBm| [ T ]
3 EIIH A] -0.256 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.280000000 GHz

StartFreq
5.260000000 GHz

Stop Freq

5.300000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11AC20SISO-Ant1-5280

I(eyslght Spectrum Analyzer - Swept SA

RF 50Q AC

Center Freq 5.320000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:18:23 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 mnn—iﬁmm -20. 696 T=To0) I A
6.931 dBm
20.20 MHz [ (A 1.139dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.320000000 GHz

StartFreq
5.300000000 GHz

Stop Freq
5.340000000 GHz

CF Step
4.000000 MHz

11AC20SISO-Ant1-5320
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.500000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |02:20:55 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

--MM[ \
e

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5489 96 GHz -20. 154 dBm| [ 0|
Pl N [1]F| 5.500 88 GHz 6263dBm| [ [ ]
3 mH [(A)  0.332dB]

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.500000000 GHz

StartFreq
5.480000000 GHz

Stop Freq
5.520000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11AC20SISO-Ant1-5500

I(eyslght Spectrum Analyzer - Swept SA

RF 50Q AC

Center Freq 5.580000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|Hold: 100/100

| SENSE:INT| [02:22:14 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ »
| 556992 GHz] ETE 310 dBml [ 00000 @0
5.679 20 GHz 7.326 dBm
(A -1.025 dB

=

| =
7}
0

Center Freq
5.580000000 GHz

StartFreq
5.560000000 GHz

Stop Freq
5.600000000 GHz

CF Step
4.000000 MHz

11AC20SISO-Ant1-5580

Report no.: 24C0966R-RF-US-P0O9V01

Page 191 / 393




DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

e Keysight Spectrum Analyzer - Swept SA ‘inilg

R RF 500 AC | SENSE:INT| ALIGN AUTO ‘02123:23 AMFeb 25, 2025
Center Freq 5.700000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune
Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.700000000 GHz

StartFreq
5.680000000 GHz

Stop Freq
5.720000000 GHz

Span 40.00 MHz CF Step
#VBW 680 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1]F] 5 689 92 GHz A8 909 dBm| [ 0|
Pl N [1]F| 5.698 76 GHz 7397dBm[ [ T ]
3 EIIH A] -0.362 dB

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11AC20SISO-Ant1-5700

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC [ sewsE:INT] [ ALIGN AUTO
Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

[02:24:37 AMFeb 25, 2025

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.745000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.765000000 GHz

Span 40.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 4.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

N [1]f] 5 734 72 GHz 21 404 dBm{ [ [ 000000
2 NEERER 5.746 12 GHz 6750dBm| |

.

= oW~

=
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11AC20SISO-Ant1-5745
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.785000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [02:30:15 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 40.00 MHz

#VBW 680 kHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5 774 88 GHz 19, 913 dBm| [ 0|
Pl N [1]F| 5783 96 GHz 6751dBm[ [ T ]
3 EIIH A] 0737 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5.765000000 GHz

Stop Freq

5.805000000 GHz

CF Step
4.000000 MHz

Freq Offset
0 Hz

11AC20SISO-Ant1-5785

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.825000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:31:31 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 40.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5 814 68 GHz 184 698 Bm [ [ 00000
5.823 76 GHz 7.303 dBm
20,68 MHz[(A -3.878 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.825000000 GHz

StartFreq
5.805000000 GHz

Stop Freq
5.845000000 GHz

CF Step
4.000000 MHz

11AC20SISO-Ant1-5825
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e Keysight Spectrum Analyzer - Swept SA ‘inilg

R RF 500 AC | SENSE:INT| ALIGN AUTO ‘02133:30 AMFeb 25, 2025
Center Freq 5.190000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 25 dB
Ref 20.00 dBm

Center Freq
5.190000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5.230000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1[f] 5 170 00 GHz ‘Iﬂmﬁm
2 MEEEES 518576GHz|  6130dBm| |

3 mHn A 40.08 MHz (A -0.293 dB Freq Offset

0 Hz

= oW~

2|

| =
7}
0

11AC40SISO-Ant1-5190

I(eyslght Spectrum Analyzer - Swept SA
RF 50Q AC | SENSE:INT| | ALIGN AUTO [02:35:03 AMFeb 25, 2025
Center Freq 5.230000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.230000000 GHz

StartFreq
5.190000000 GHz

Stop Freq
5.270000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [ 1] | 5209 84 GHz -23. 356 dBml [ [ 000000
[ f] 5.227 60 GHz 5090dBm| |
A 40.40 MHz /(A 1.262 dB

.
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1

«
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e Keysight Spectrum Analyzer - Swept SA ‘inilg

R RF 500 AC | SENSE:INT| ALIGN AUTO ‘02136:09 AMFeb 25, 2025
Center Freq 5.270000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Auto Tune

Ref Offset 25 dB
Ref 20.00 dBm

Center Freq
5.270000000 GHz

StartFreq
5.230000000 GHz

Stop Freq
5.310000000 GHz

Span 80.00 MHz CF Step
#VBW 1.3 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [1]F] 5249 76 GHz 22 079 dBm| [ 0|
Pl N [1]F| 527272 GHz 5037dBm| [ T ]
3 mH 40.48 MHz[(A)  0.301 dB|

Freq Offset
0 Hz

= oW~

m

2|

| =
7}
0

11AC40SISO-Ant1-5270

I(eyslght Spectrum Analyzer - Swept SA
RF 50Q AC | SENSE:INT| | ALIGN AUTO [02:38:02 AMFeb 25, 2025
Center Freq 5.310000000 GHz #Avg Type: RMS
PNO: Fast ~»—- 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 30 dB

Ref Offset 25 dB
1LO dBidiv. Ref 20.00 dBm

Center Freq
5.310000000 GHz

StartFreq
5.270000000 GHz

Stop Freq
5.350000000 GHz

Span 80.00 MHz CF Step
Sweep 1.000 ms (1001 pts) 8.000000 MHz

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

i N [ 1] | 5290 00 GHz -22. 51? dBml [ [ 000000
[ f] 5.308 16 GHz 4605dBm| |
A 40.24 MHz /(A 1.003 dB

.
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«
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC
Center Freq 5.510000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
IFGain:Low #Atten: 30 dB

| SENSE:INT] | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

|02:39:08 AMF

Ref Offset 25 dB

1LO dBidiv._ Ref 20.00 dBm
9

P
P T YT A N --—-mmmm
_--------“

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5489 84 GHz 21243 dBm| [ 0|
Pl N [1]F| 5.507 76 GHz 4896dBm| [ [ ]
40.40 MHz /(A -2.275 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

2|

Auto Tune

Center Freq
5.510000000 GHz

StartFreq
5.470000000 GHz

Stop Freq
5.550000000 GHz

CF Step
8.000000 MHz

Freq Offset
0 Hz

11AC40SISO-Ant1-5510

I(eyslght Spectrum Analyzer - Swept SA

RF 50Q AC | SENSE:INT|

Center Freq 5.590000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
IFGain:Low #Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 MEEEEE 5 570 16 GHz 21.20? T=To0) I A
2 IIII]I]_IEEEEIE

[AT[1]f[(A)  40.00MHz[{A)  -0.907 dB]
T ]

||

-
[—RT-N--R R N g

.

Center Freq
5.590000000 GHz

StartFreq
5.550000000 GHz

Stop Freq
5.630000000 GHz

CF Step
8.000000 MHz

11AC40SISO-Ant1-5590
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.670000000 GHz .
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| [02:42:21 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 80.00 MHz

#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. X FUNCTION

Y
i N [1]F] 5.649 92 GHz 21943dBm| [ |
Pl N [1]F| 5.67216 GHz 4724dBm| | [ ]
3 EIIH 40.00 MHz/[(A] 0.032 dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.670000000 GHz

StartFreq
5.630000000 GHz

Stop Freq

5.710000000 GHz

CF Step
8.000000 MHz

Freq Offset
0 Hz

11AC40SISO-Ant1-5670

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC
Center Freq 5.755000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:44:01 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 80.00 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. X FUNCTION FUNCTION WIDTH FUNCTIOMVALUE =~ =~

Y
i N [ 1] | 5.734 68 GHz 22792dBm| [ 00000 00000000000 |
[ f | 5.751 64 GHz

=

| =
7}
0

Center Freq
5.755000000 GHz

StartFreq
5.715000000 GHz

Stop Freq
5.795000000 GHz

CF Step
8.000000 MHz

11AC40SISO-Ant1-5755
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.795000000 GHz .
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |02:45:19 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 80.00 MHz

#VBW 1.3 MHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. X FUNCTION

Y
i N [1]F] 5.774 84 GHz 23029dBm[ [ |
Pl N [1]F| 5.799 56 GHz 4706dBm| | [ ]
3 EIIH 40.24 MHz[(A] 1.713dB

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.795000000 GHz

StartFreq
5.765000000 GHz

Stop Freq

5.835000000 GHz

CF Step
8.000000 MHz

Freq Offset
0 Hz

11AC40SISO-Ant1-5795

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC
Center Freq 5.210000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:47:01 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 160.0 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE! TRC| SCL X I FUNCTION | FUNCTION WIDTH FUNCTIONVALUE _ »
0 N [1[f] 5.170 00 GHz 21639dBm| [ 000 0|
5.203 12 GHz 5.342 dBm

80.48 MHz[ (A 0.716dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.210000000 GHz

StartFreq
5.130000000 GHz

Stop Freq
5.200000000 GHz

CF Step
16.000000 MHz

11AC80SISO-Ant1-5210
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.290000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| | 02:48:30 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

Span 160.0 MHz

#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 5249 84 GHz 21223 dBm| [ 0|
Pl N [1]F| 5.278 48 GHz 5882dBm| [ [ ]
3 mH 80.32 MHz[(A)  0.652 dB)|

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.290000000 GHz

StartFreq
5.210000000 GHz

Stop Freq

5.370000000 GHz

CF Step
16.000000 MHz

Freq Offset
0 Hz

11AC80SISO-Ant1-5290

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.530000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:49:41 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 160.0 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

N [ 1[f] 5489 68 GHz -22 412 T=To0) I A
_IEEEEIEIE 5406 dBm N A

=

| =
7}
0

Center Freq
5.530000000 GHz

StartFreq
5.450000000 GHz

Stop Freq
5.610000000 GHz

CF Step
16.000000 MHz

11AC80SISO-Ant1-5530
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> DEKRA

s Keysight Spectrum Analyzer - Swept SA

R RF 500 AC

Center Freq 5.610000000 GHz
PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| ALIGN AUTO
#Avg Type: RMS
Avg|[Hold: 100/100

| SENSE:INT| |02:50:48 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB
Ref 20.00 dBm

T s —
V0 S B B

Span 160.0 MHz

#VBW 2.7 MHz Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION

i N [1]F] 21 1ua dBm| [ 0|
Pl N [1] 7] 5.617 68 GHz 4928dBm| [ [ ]
3 mH 81.28 MHz[(A)  -1.454 dB]

FUNCTION WIDTH FUNCTIONVALUE =~ =~

= oW~

m

2|

| =
7}
0

o ]l& )

Auto Tune

Center Freq
5.610000000 GHz

StartFreq
5.530000000 GHz

Stop Freq
5.690000000 GHz

CF Step
16.000000 MHz

Freq Offset
0 Hz

11AC80SISO-Ant1-5610

I(eyslght Spectrum Analyzer - Swept SA

RF 500 AC
Center Freq 5.775000000 GHz

PNO: Fast ~»—- 1rig: FreeRun
#Atten: 30 dB

| SENSE:INT| | ALIGN AUTO
#Avg Type: RMS

Avg|Hold: 100/100

[02:51:54 AMFeb 25, 2025

IFGain:Low

Ref Offset 25 dB

1LO dBidiv. Ref 20.00 dBm

Span 160.0 MHz
Sweep 1.000 ms (1001 pts)

MKR| MODE TRC| SCL. FUNCTION FUNCTION WIDTH FUNCTIONVALUE =~ =~

1 IMAEREE 5 734 84 GHz -22, 124 Bm [ [ 00000
5.768 28 GHz 5.490 dBm
80.48 MHz| (A -0.004 dB

= owo~NaonkN

=

| =
7}
0

Center Freq
5.775000000 GHz

StartFreq
5.695000000 GHz

Stop Freq
5.855000000 GHz

CF Step
16.000000 MHz

11AC80SISO-Ant1-5775
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Occupied channel bandwidth :

TestMode Antenna Frequency[MHz] [;)A(:'I:] FL[MHZ] FH[MHZz] Limit{MHz] Verdict
11A Antl 5180 16.973 5171.5218 5188.4948 N/A PASS
11A Antl 5200 16.983 5191.5207 5208.5037 N/A PASS
11A Antl 5240 17.010 5231.4923 5248.5023 N/A PASS
11A Antl 5260 16.940 5251.5367 5268.4767 N/A PASS
11A Antl 5280 16.895 5271.5475 5288.4425 N/A PASS
11A Antl 5320 16.934 5311.5740 5328.5080 N/A PASS
11A Antl 5500 16.957 5491.5253 5508.4823 N/A PASS
11A Antl 5580 16.906 5571.5500 5588.4560 N/A PASS
11A Antl 5700 16.965 5691.5393 5708.5043 N/A PASS
11A Antl 5745 16.983 5736.4930 5753.4760 N/A PASS
11A Antl 5785 16.949 5776.5229 5793.4719 N/A PASS
11A Antl 5825 16.958 5816.5506 5833.5086 N/A PASS

11N20SISO Antl 5180 17.941 5171.0478 5188.9888 N/A PASS
11N20SISO Antl 5200 17.963 5191.0499 5209.0129 N/A PASS
11N20SISO Antl 5240 17.986 5231.0127 5248.9987 N/A PASS
11N20SISO Antl 5260 17.898 5251.0284 5268.9264 N/A PASS
11N20SISO Antl 5280 17.948 5271.0078 5288.9558 N/A PASS
11N20SISO Antl 5320 17.966 5311.0140 5328.9800 N/A PASS
11N20SISO Antl 5500 17.975 5491.0225 5508.9975 N/A PASS
11N20SISO Antl 5580 17.956 5571.0205 5588.9765 N/A PASS
11IN20SISO Antl 5700 18.033 5690.9894 5709.0224 N/A PASS
11IN20SISO Antl 5745 18.014 5735.9570 5753.9710 N/A PASS
11N20SISO Antl 5785 18.005 5775.9731 5793.9781 N/A PASS
11N20SISO Antl 5825 18.019 5815.9668 5833.9858 N/A PASS
11N40SISO Antl 5190 36.576 5171.7494 5208.3254 N/A PASS
11N40SISO Antl 5230 36.495 5211.7796 5248.2746 N/A PASS
11IN40SISO Antl 5270 36.644 5251.7777 5288.4217 N/A PASS
11N40SISO Antl 5310 36.502 5291.8357 5328.3377 N/A PASS
11N40SISO Antl 5510 36.479 5491.7703 5528.2493 N/A PASS
11N40SISO Antl 5590 36.436 5571.8001 5608.2361 N/A PASS
11N40SISO Antl 5670 36.394 5651.8302 5688.2242 N/A PASS
11N40SISO Antl 5755 36.594 5736.6438 5773.2378 N/A PASS
11N40SISO Antl 5795 36.549 5776.7572 5813.3062 N/A PASS
11AC20SISO Antl 5180 17.911 5171.0414 5188.9524 N/A PASS
11AC20SISO Antl 5200 17.929 5191.0626 5208.9916 N/A PASS
11AC20SISO Antl 5240 17.962 5231.0289 5248.9909 N/A PASS
11AC20SISO Antl 5260 17.843 5251.1099 5268.9529 N/A PASS
11AC20SISO Antl 5280 17.911 5271.0656 5288.9766 N/A PASS
11AC20SISO Antl 5320 17.880 5311.0807 5328.9607 N/A PASS
11AC20SISO Antl 5500 17.844 5491.0739 5508.9179 N/A PASS
11AC20SISO Antl 5580 17.919 5571.0377 5588.9567 N/A PASS
11AC20SISO Antl 5700 17.931 5691.0000 5708.9310 N/A PASS
11AC20SISO Antl 5745 17.897 5736.0445 5753.9415 N/A PASS
11AC20SISO Antl 5785 17.947 5776.0387 5793.9857 N/A PASS
11AC20SISO Antl 5825 17.935 5816.0353 5833.9703 N/A PASS
11AC40SISO Antl 5190 36.335 5171.8316 5208.1666 N/A PASS
11AC40SISO Antl 5230 36.267 5211.9198 5248.1868 N/A PASS
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11AC40SISO Antl 5270 36.261 5251.9275 5288.1885 N/A PASS
11AC40SISO Antl 5310 36.274 5291.9238 5328.1978 N/A PASS
11AC40SISO Antl 5510 36.219 5491.9101 5528.1291 N/A PASS
11AC40SISO Antl 5590 36.199 5571.9390 5608.1380 N/A PASS
11AC40SISO Antl 5670 36.254 5651.9226 5688.1766 N/A PASS
11AC40SISO Antl 5755 36.201 5736.8529 5773.0539 N/A PASS
11AC40SISO Antl 5795 36.228 5776.8984 5813.1264 N/A PASS
11AC80SISO Antl 5210 75.193 5172.4986 5247.6916 N/A PASS
11AC80SISO Antl 5290 75.275 5252.4236 5327.6986 N/A PASS
11AC80SISO Antl 5530 75.260 5492.3922 5567.6522 N/A PASS
11AC80SISO Antl 5610 75.274 5572.3638 5647.6378 N/A PASS
11AC80SISO Antl 5775 75.302 5737.3275 5812.6295 N/A PASS

' Keysight Spectrum Analyzer - Occupied BW

il R g
Center Freq 5.180000000 GHz

#FGain:Low

SENSE:INT| [ ALIGN AUTO

[12:50:09 AMFeb 25, 2025

Center Freq: 5.180000000 GHz
—»— 1rig: Free Run
#Atten: 30 dB

Avg[Hold: 500/500

Radio Std: None

Radio Device: BTS

Ref Offset 25 dB
Ref 20.00 dBm

Center 5.18 GHz
#Res BW 430 kHz

Occupied Bandwidth

16.973 MHz

Transmit Freq Error
x dB Bandwidth

8.295 kHz
22.16 MHz

Mkr1 5.17844 GHz

#VBW 1.3 MHz

Total Power

% of OBW Power
x dB

10.439 dBm

23.6 dBm

99.00 %
-26.00 dB

Frequency

Center Freq
5.180000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11A-Ant1-5180
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [12:51:15 AMFeb 25, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm

ps| I 1 ]

i e e e I

Center 5.2 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 23.7 dBm

16.983 MHz Freq Offset
Transmit Freq Error 12.180 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 20.69 MHz x dB -26.00 dB

11A-Ant1-5200

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [12:56:10 AMFeb 25, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.2408 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq

0o 5.240000000 GH
- ---'JI----IL‘--- .
A VU7, | N O A N T
I----I

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 23.3 dBm

17.010 MHz Freq Offset
Transmit Freq Error -2.678 kHz % of OBW Power 99.00 % 0Hz

x dB Bandwidth 21.08 MHz x dB -26.00 dB

11A-Ant1-5240
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s Keysight Spectrum Analyzer - Occupied BW

R RF 50Q AC | SENSE:INT] | ALIGN AUTO __ [12:57:18 AMFeb 25, 2025

Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500

#FGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center 5.26 GHz
#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 23.0 dBm
16.940 MHz

Transmit Freq Error 6.699 kHz % of OBW Power 99.00 %

x dB Bandwidth 22.72 MHz x dB -26.00 dB

Center Freq
5.260000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11A-Ant1-5260

I(eyslght Spectrum Analyzer - Occupied BW

RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [12:58:22 AMFeb 25, 2025

Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.2808 GHz
Ref 20.00 dBm 10 230 dBm

I K L I
N N B i A (R e "'l---
---'I----I---

e TP ‘"W.I----I-I”W LG LT
R

#/BW 1.3 MHz

Occupied Bandwidth Total Power 23.2 dBm
16.895 MHz

Transmit Freq Error -4.982 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.03 MHz x dB -26.00 dB

Frequency

Center Freq
5.280000000 GHz

4.000000 MHz

Freq Offset
0 Hz

11A-Ant1-5280
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s Keysight Spectrum Analyzer - Occupied BW

R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [12:59:30 AMFeb 25, 2025

Center Freq: 5.320000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.320000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Mkr1 5.31848 GHz
10.049 dBm

N 2 N N A
" ---FM“ il ISR NS B "'"l---

Ref Offset 25 dB

10 dB/div Ref 20.00 dBm

Center 5.32 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Total Power 23.1 dBm

Occupied Bandwidth

16.934 MHz
41.027 kHz
20.84 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lo ]

Frequency

Center Freq
5.320000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11A-Ant1-5320

I(eyslght Spectrum Analyzer - Occupied BW

RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:00:37 AMFeb 25, 2025

Center Freq: 5.500000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.500000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Ref Offset 25 dB Mkr1 5.501 GHz

Ref 20.00 dBm

#/BW 1.3 MHz

Total Power 23.1 dBm

Occupied Bandwidth

16.957 MHz
3.812 kHz
21.60 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.500000000 GHz

4.000000 MHz

Freq Offset
0 Hz

11A-Ant1-5500
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s Keysight Spectrum Analyzer - Occupied BW

R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:05:27 AMFeb 25, 2025

Center Freq 5.580000000 GHz Center Freq: 5.580000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.58064 GHz
Ref Offset 2.5 dB
1Lo dBidiv R?ef ztﬁm dBm 10.030 dBm

Center 5.58 GHz
#Res BW 430 kHz #VBW 1.3 MHz

Occupied Bandwidth Total Power 23.2 dBm
16.906 MHz

Transmit Freq Error 2.994 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.32 MHz x dB -26.00 dB

Frequency

Center Freq
5.580000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11A-Ant1-5580

I(eyslght Spectrum Analyzer - Occupied BW

RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:06:52 AMFeb 25, 2025

Center FI’Eq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500

#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.69848 GHz
E‘Z‘}Oﬁf@e&ﬁﬁgﬁ«. 9.9106 dBm

I 1 10 | A

i R N P St s e | I R
I N R R N O S N . VO R
-—M‘I----I‘“_-
; I----Im

#/BW 1.3 MHz

Occupied Bandwidth Total Power 23.2 dBm
16.965 MHz

Transmit Freq Error 21.753 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.17 MHz x dB -26.00 dB

Frequency

Center Freq
5.700000000 GHz

4.000000 MHz

Freq Offset
0 Hz

11A-Ant1-5700
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s Keysight Spectrum Analyzer - Occupied BW

R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:08:28 AM Feb 25, 2025

Center Freq: 5.745000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.745000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Mkr1 5.74608 GHz
9.9750 dBm

N K LN N | A I B
IIIIIIIIIWEhﬁllIlllliIIIII!iiiﬁ“llllllllllllll

Ref Offset 25 dB

10 dB/div Ref 20.00 dBm

Center 5.745 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Total Power 23.1 dBm

Occupied Bandwidth
16.983 MHz
-15.500 kHz
21.14 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Lo ]

Frequency

Center Freq
5.745000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11A-Ant1-5745

I(eyslght Spectrum Analyzer - Occupied BW

RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:09:43 AMFeb 25, 2025

Center Freq: 5.785000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.785000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Mkr1 5.78652 GHz

Ref Offset 2.5 dB 10 018 dBm

Ref 20.00 dBm

#/BW 1.3 MHz

Total Power 23.1 dBm

Occupied Bandwidth

16.949 MHz
-2.604 kHz
20.35 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.785000000 GHz

4.000000 MHz

Freq Offset
0 Hz

11A-Ant1-5785
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:10:57 AMFeb 25, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 23.3 dBm

16.958 MHz Freq Offset
Transmit Freq Error 29.566 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 20.38 MHz x dB -26.00 dB

11A-Ant1-5825

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:17:03 AMFeb 25, 2025
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.17856 GHz

Ref Offset 2.5 dB
Ref 20. 0() dBm

Center Freq
5.180000000 GHz

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 23.7 dBm

17.941 MHz Freq Offset
Transmit Freq Error 18.334 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 25.85 MHz x dB -26.00 dB

11N20SISO-Ant1-5180

Report no.: 24C0966R-RF-US-P0O9V01

Page 208 / 393




DEKRA Testing and Certification (Suzhou) Co., Ltd.

No0.99 Hongye Rd., Suzhou Industrial Park, Suzhou, 215006, Jiangsu, China > DE KRA

TEL: +86-512-6251-5088 / FAX: +86-512-6251-5098

s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:18:16 AMFeb 25, 2025
Center Freq 5.200000000 GHz Center Freq: 5.200000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 23.7 dBm

17.963 MHz Freq Offset
Transmit Freq Error 31.437 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 24.56 MHz x dB -26.00 dB

11N20SISO-Ant1-5200

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:19:21 AMFeb 25, 2025
Center Freq 5.240000000 GHz Center Freq: 5.240000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.23668 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

-Fﬂw_ﬂ-u S o
5.240000000 GHz

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 23.6 dBm

17.986 MHz Freq Offset
Transmit Freq Error 5.645 kHz % of OBW Power 99.00 % 0Hz

x dB Bandwidth 27.18 MHz x dB -26.00 dB

11N20SISO-Ant1-5240
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:21:33 AMFeb 25, 2025
Center Freq 5.260000000 GHz Center Freq: 5.260000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.260000000 GHz

Center 5.26 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 22.7 dBm

17.898 MHz Freq Offset
Transmit Freq Error -22. 647 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 21.77 MHz x dB -26.00 dB

11N20SISO-Ant1-5260

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:25:23 AMFeb 25, 2025
Center Freq 5.280000000 GHz Center Freq: 5.280000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.28104 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.280000000 GHz

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 23.1 dBm

17.948 MHz Freq Offset
Transmit Freq Error 18.172 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 24.44 MHz x dB -26.00 dB

11N20SISO-Ant1-5280
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:26:51 AMFeb 25, 2025
Center Freq 5.320000000 GHz Center Freq: 5.320000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.320000000 GHz

Center 5.32 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 22.8 dBm

17.966 MHz Freq Offset
Transmit Freq Error -2.980 kHz % of OBW Power 99.00 % d He

x dB Bandwidth 25.17 MHz x dB -26.00 dB

11N20SISO-Ant1-5320

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:28:04 AMFeb 25, 2025
Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.50208 GHz

Ref Offset 2.5 dB

i Ref 20.00 dBm
. ---l--! !
Center Freq
. ---!ll 5,500000000 GHz

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 22.8 dBm

17.975 MHz Freq Offset
Transmit Freq Error 10.035 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 24.19 MHz x dB -26.00 dB

11N20SISO-Ant1-5500
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:29:16 AMFeb 25, 2025
Center Freq 5.580000000 GHz Center Freq: 5.580000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.580000000 GHz

B B

Center 5.58 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 23.0 dBm

17.956 MHz Freq Offset
Transmit Freq Error -1.480 kHz % of OBW Power 99.00 % d He

x dB Bandwidth 23.16 MHz x dB -26.00 dB

11N20SISO-Ant1-5580

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:31:33 AMFeb 25, 2025
Center Freq 5.700000000 GHz Center Freq: 5.700000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.69884 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.700000000 GHz

#/BW 1.3 MHz 4000000 MHz

Occupied Bandwidth Total Power 23.5 dBm

18.033 MHz Freq Offset
Transmit Freq Error 5.846 kHz % of OBW Power 99.00 % 0Hz

x dB Bandwidth 27.20 MHz x dB -26.00 dB

11N20SISO-Ant1-5700
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D DEKRA

s Keysight Spectrum Analyzer - Occupied BW

R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:32:50 AMFeb 25, 2025

Center Freq: 5.745000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.745000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Ref Offset 25 dB Mkr1 5.7416 GHz

10 dB/div Ref 20.00 dBm

muuunuﬂ--
----IL_--
[ [ |

hlim [

Center 5.745 GHz

#Res BW 430 kHz #/BW 1.3 MHz

Total Power 23.5 dBm

Occupied Bandwidth
18.014 MHz
-36.014 kHz
25.49 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.745000000 GHz

4.000000 MHz
Man

Freq Offset
0 Hz

11N20SISO-Ant1-5745

I(eyslght Spectrum Analyzer - Occupied BW

RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:34:13 AMFeb 25, 2025

Center Freq: 5.785000000 GHz
—w— Trig: Free Run Avg|Hold: 500/500
#Atten: 30 dB

Center Freq 5.785000000 GHz Radio Std: None

#IFGain:Low Radio Device: BTS

Ref Offset 2.5 dB Mkr1 5.78336 GHz

Ref 20.00 dBm

#/BW 1.3 MHz

Total Power 23.5 dBm

Occupied Bandwidth

18.005 MHz
-24.371 kHz
26.75 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Frequency

Center Freq
5.785000000 GHz

4.000000 MHz

Freq Offset
0 Hz

11N20SISO-Ant1-5785
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:35:28 AMFeb 25, 2025
Center Freq 5.825000000 GHz Center Freq: 5.825000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.825000000 GHz

Center 5.825 GHz
#Res BW 430 kHz #VBW 1.3 MHz 4,000000 MHz

Man
Occupied Bandwidth Total Power 23.5 dBm

18.019 MHz Freq Offset
Transmit Freq Error -23.705 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 27.03 MHz x dB -26.00 dB

11N20SISO-Ant1-5825

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:36:53 AMFeb 25, 2025
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.18792 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.190000000 GHz

#BW 2.7 MHz 8.000000 MHz

Occupied Bandwidth Total Power 23.8 dBm

36.576 MHz Freq Offset
Transmit Freq Error 37.356 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 40.89 MHz x dB -26.00 dB

11N40SISO-Ant1-5190
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:38:39 AMFeb 25, 2025
Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.234 GHz

Ref Offset 25 dB

1Lo dBidiv Ref 20.00 dBm 9.7128 dBm

Center Freq
5.230000000 GHz

Center $.23 GHz
#Res BW 820 kHz #VBW 2.7 MHz 8.000000 MHz

Man
Occupied Bandwidth Total Power 23.7 dBm

36.495 MHZ Freq Offset
Transmit Freq Error 27.130 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 65.66 MHz x dB -26.00 dB

11N40SISO-Ant1-5230

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:39:51 AMFeb 25, 2025
Center Freq 5.270000000 GHz Center Freq: 5.270000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.26792 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.270000000 GHz

#BW 2.7 MHz 8.000000 MHz

Occupied Bandwidth Total Power 23.6 dBm

36.644 MHz Freq Offset
Transmit Freq Error 99.687 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 65.20 MHz x dB -26.00 dB

11N40SISO-Ant1-5270
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:40:59 AMFeb 25, 2025
Center Freq 5.310000000 GHz Center Freq: 5.310000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.310000000 GHz

Center $.31 GHz
#Res BW 820 kHz #VBW 2.7 MHz 8.000000 MHz

Man
Occupied Bandwidth Total Power 23.0 dBm

36.502 MHz Freq Offset
Transmit Freq Error 86.707 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 41.19 MHz x dB -26.00 dB

11N40SISO-Ant1-5310

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:42:08 AMFeb 25, 2025
Center Freq 5.510000000 GHz Center Freq: 5.510000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.50776 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.510000000 GHz

#BW 2.7 MHz 8.000000 MHz

Occupied Bandwidth Total Power 22.9 dBm

36.479 MHz Freq Offset
Transmit Freq Error 9.811 kHz % of OBW Power 99.00 % 0Hz

x dB Bandwidth 41.46 MHz x dB -26.00 dB

11N40SISO-Ant1-5510
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s Keysight Spectrum Analyzer - Occupied BW
R RF 50Q AC | SENSE:INT] | ALIGN AUTO _ [01:43:32 AMFeb 25, 2025
Center Freq 5.590000000 GHz Center Freq: 5.590000000 GHz Radio Std: None
—w— Trig: Free Run Avg|Hold: 500/500
#HFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 25 dB
10 dB/div Ref 20.00 dBm
L

Center Freq
5.590000000 GHz

Center 3.9 GHz
#Res BW 820 kHz #VBW 2.7 MHz 8.000000 MHz

Man
Occupied Bandwidth Total Power 23.0 dBm

36.436 MHZ Freq Offset
Transmit Freq Error 18.136 kHz % of OBW Power  99.00 % d He

x dB Bandwidth 40.92 MHz x dB -26.00 dB

11N40SISO-Ant1-5590

I(eyslght Spectrum Analyzer - Occupied BW
RF 50Q AC | SENSE:INT] | ALIGN AUTO  [01:44:36 AMFeb 25, 2025
Center Freq 5.670000000 GHz Center Freq: 5.670000000 GHz Radio Std: None Frequency
—w— Trig: Free Run Avg|Hold: 500/500
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.6664 GHz

Ref Offset 2.5 dB
Ref 20.00 dBm

Center Freq
5.670000000 GHz

#BW 2.7 MHz 8.000000 MHz

Occupied Bandwidth Total Power 22.9 dBm

36.394 MHz Freq Offset
Transmit Freq Error 27.196 kHz % of OBW Power  99.00 % 0Hz

x dB Bandwidth 53.36 MHz x dB -26.00 dB

11N40SISO-Ant1-5670
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